
SIMPLEBLOCK-U MOUNT AL

1) SIMPLEBLOCK-U-AL-SUB-ASSEMBLY

1

3

2

ITEM NO. DESCRIPTION
1 SIMPLEBLOCK-U-AL-SUB-ASSEMBLY
2 SS HEX HD CAP SCREW, FULL THD, 5/16-18 UNC X 1.25 LONG
3 SS SERRATED FLANGE LOCK NUT, 5/16-18

PART NUMBER DESCRIPTION
3014011 SIMPLEBLOCK-U MOUNT AL

REV.- CS1

 1.77 

 0.43  2.0 

 1.35 

2X 3/8" THD

Material Aluminum
Finish Mill



SIMPLEBLOCK-U MOUNT AL

2) SS HEX HD CAP SCREW, FULL THD, 5/16-18 UNC X 1.25 LONG

3) SS SERRATED FLANGE LOCK NUT, 5/16-18

REV.- CS1

1
2 " Head  0.21  1.25 

5/16" THD

Material Stainless Steel
Finish Mill

1
2 " Head 

0.69 

 0.28 

Material Stainless Steel
Finish Mill




